DEXTER
STACK DRYER

Section 7:

Parts Data
50# Stack

Part # 8533-099-001 11/16 @



DEXTFER
STACK DRYER

Ry

R
SRR
TRy

T-50X2

@ Part # 8533-099-001 11/16



Cabinet Group

Key Description

ES

Door Assy., Loading Complete-Wht

T-50X2-11 Reversing

9960-285-008

QTY

*

Door Assy., Loading Complete-SS

9960-285-011

2

2
1 | Door Assy., Loading-SS(ring only) 9960-284-002 2
1 | Door Assy., Loading-Chrome(ring only) 9960-284-004 2
2 | Plate Assy., Hinge (Wht) 9982-353-002 2
2 | Plate Assy., Hinge (SS) 9982-353-001 2
* | Screw, Hinge to Door 9545-012-015 8
* | Nut, Hinge to Door 8640-413-002 8
* [ Cover, Hinge Plate 9074-340-002 2
* | Screw, Phillips-10B x 3/8 9545-008-010 4
3 | Glass, Door 9212-002-004 2
4 | Gasket, Glass Black 9206-413-002 2
* | Support, Door Glass 9548-117-000 2
* [ Tool Install Dryer Door Gasket 8545-064-001 1
5 | Gasket, Outer Rim Black 9206-420-005 2
6 |[Handle, Loading Door 9244-082-001 2
* | Screw, Handle 1/4-20 x 3/8 9545-018-017 4
* [ Stud, Door Catch, 7/8 9531-033-003 2
* | Nut, Hex 8640-413-001 2
* | Nut, Acorn 8640-413-003 2
* | Catch, Loading Door 9086-015-002 2
* | Pop Rivet for mtg. catch 8638-190-009 4
* | Lockwasher 8641-582-006 4
* | Spring Nut 8640-399-001 6
7 | Panel Assy., Front- Lower (Wht) 9989-517-011 1
7 | Panel Assy., Front- Lower (SS) 9989-517-009 1
8 | Panel Assy., Front- Upper (Wht) 9989-517-015 1
8 | Panel Assy., Front- Upper (SS) 9989-517-013 1
* | Insulation Front Panel, half moon (top) 9277-054-001 2
* | Insulation Front Panel, half moon (bottom) 9277-054-002 2
9 | Screw, FLHDCR, 10B x 1 9545-008-014 14
* | Finish Washer 8641-585-001 6
* | Nut, Spring 8640-399-001 12
11 | Strap, Hinge (SS/Black) 9544-069-005 2
* [ Screw, Hinge to Panel 9545-012-028 8
12 | Screw, Door to Hinge Strap (Special Black Type) 9545-052-001 2
13 | Washer, Fiber 8641-436-003 2
* | Switch, Door Closed 9539-487-001 2

Part # 8533-099-001 11/16 @



Cabinet Group Continued

Key Description

T-50X2-11 Reversing

15 | Escutcheon, Upper 9994-032-002 1
16 | Trim, Overlay-Upper Black 9435-044-001 1
17 | Escutcheon, Lower 9994-033-001 1
18 | Trim, Overlay-Lower Black 9435-031-001 1
* | Screw, #4-40 x 3/16 9545-020-009 20
19 | Nameplate Stack Dryer Express Black 9412-167-001 1
* | Lint Drawer Assembly Black 9866-005-005 2
20 | Overlay Trim, Lint Drwr-Black 9435-032-002 1
* | Felt Seal (back of lint screen assembly) 9532-074-003 2
* | Lint Screen Assembly ONLY (ho front) 9805-033-002 2
* | Replaceable Lint Screen Only 9555-057-008 2
21 | Lock-Door, Service (thumb turn), Lint Drawer 8650-026-002 2
* | Cam, Lock 9095-044-001 2
* | Strap, Screen (Sides) 9544-068-001 4
* | Strap, Screen (Front) 9544-057-003 2
* | Strap, Screen (Rear) 9544-057-001 2
* [ Lint Screen Strap Hold Down Screws 10Bx 1/4 9545-008-001 32
22 | Controls Assy, Black 9857-187-004 1
* [ Harness, Electronic Control 9627-885-002 1
23 | Lock and Key, Control 8650-012-003 1
* | Cam, Lock 9095-041-001 1
* | Key only (6324) 6292-006-007 1
* | Harness, Heat Sensor 9627-886-001 1
* [ Wire Nut Connector Grey 8640-276-002 4
24 | Sensor Temp Control 9501-004-004 2
* | Bracket for Heat Sensor Mounting (Under Basket) w/ | 9501-008-002 2
sensor
* | Screw, Round Head (Mounts sensor; phillips head) | 9545-045-005 2
* | Gromm.et, 3/16 ID 9209-037-002 2
* | Leg, Leveling 1/2” 8544-006-001 4
* | Wrench, Leg leveling tool 8545-061-002 1
* | Cover, Cabinet (Top) 9074-320-001 1
* | Insulation Cabinet Cover 9277-041-017 1
* | LP Kit for 50Lb Stk Dryers 9732-102-013 1
* | Strap - Bead Tie 9544-041-002 1
* | Screws, Mounting-Coin Vault 9545-008-024 2

@ Part # 8533-099-001 11/16




DEXTER
STACK DRYER

A
N
N
AR
R
SRR
S
L

BB0;

Part # 8533-099-001 11/16 @



Door Switch Group

Key Description
1 | Door Switches

T-50X2-11 Reversing

9539-487-001 2

TN b AT T G R LS

-~

T W

-

Hinge Plate Cover

Key Description T-50X2-11 Reversing QTY
1 | Cover-Hinge, Black 9074-340-002 2
2 | Screw-TRHDCR, 10B x 3/8, Black 9545-008-010 4

@ Part # 8533-099-001 11/16



Notes

Part # 8533-099-001 11/16 @



OPL Control Board

Key Description T-50X2-11 Reversing QTY
1 | Control Assembly (Black) 9857-187-004 1
2 | PCB Control Board 9471-017-001 1
3 | PCB Display Board 9471-018-001 1
4 | Cable, Upper Control Long 9500-007-001 1
5 | Cable, Lower Control Short 9500-007-002 1
6 [ Membrane Switch Assembly (Black) 9412-110-001 1
7 | Fuse, 600ma / 250v 8636-024-001 2
* | Harness Main Control OPL Stack Dryer 9627-885-002 1
8 | Control Tray 9826-006-001 1

@ Part # 8533-099-001 11/16



‘Sensor Assembly, Thermister

Key Description T-50X2-11 Reversing

*

Bracket for Heat Sensor Mounting (Under Basket) w/ sensor

9501-008-002

Bracket Assembly Thirmister

9985-188-001

gasket spacer

9206-176-000

Gromet

9209-037-002

Screw, 8B x 14

9545-045-005

Sensor-Heat, Thermister- 10K Ohm

9501-004-004

x| Dl W|IN]| =

Screw-Mounting, 10AB x 3/8

9545-008-024

NININININININ

Part # 8533-099-001 11/16 @



Burner Housing Group

Key Description T-50X2-11 Reversing QTY
* | Housing Assembly, Burner 9803-207-001 2
1 | Service Burner Plate Front 9452-730-001 2
2 | Service Plate baffle Recirculation Chamber Clean Out 9452-824-001 2
* | Screw, 10B x 3/8" 9545-008-006 8
3 | Screw, 10B X 1/4” 9545-008-001 16
4 | Angle, Burner Support 9003-220-001 2
* | Screw, 10B x 3/8” 9545-008-006 4
5 | Burner, Main 9048-020-002 4
* | Screw 10AB x 3/8" 9545-008-006 4
* | Panel, Burner- Front & Back 9454-822-001 2
6 | Panel, Burner Housing, Side (RH) 9454-790-001 2
7 | Panel, Burner Housing, Side (LH) 9454-826-001 2
8 | Panel, Burner Housing, Top 9454-805-001 2
9 | Shield-Heat, Burner Top 9550-191-001 2
10 | Electrode Assy, Ignition 9875-002-003 2
11 | Screw, Electrode Mtg 8B x 1/4"” 9545-045-001 4
12 | Valve, Gas Shut Off 9379-196-001 1
13 | Control Assy, Gas 9857-134-001 2
14 | Manifold, Assy 9381-012-001 2
* | Orifice, Burner-Natural #29 9425-069-021 4
* | Orifice, Burner-LP #46 9425-069-022 4
15 | Bracket, Manifold 9029-175-001 4
16 | Pipe Plug in end of Burner Manifold 8615-104-038 2
* | Screw, 10B x 3/8" 9545-008-006 4
17 | Thermostat, Hi-Limit 9576-203-002 2
* | Spacer, Hi-Limit 9538-142-001 2
* | Screw 8B x 3/4” 9545-045-007 6
18 | Cover, Hi-Limit Stat Ignitor 9074-329-001 2
19 | Screw, 10B x 3/8” 9545-008-006 4
* | Thermostat, Safety Shutoff 9576-207-008 2
* | Screw, 10B x 3/8” 9545-008-006 6
20 | Cover, Safety Stat 9825-062-001 2
* | Screw, 10AB x 3/8 9545-008-024 6
* | Control, Ignition Fenwall (3 trybox) 9857-182-001 2
* | Kit, LP Conversion 50Lb Stack Kit 9732-102-013 1
* | Welded One Piece Gas Pipe Assembly w/Shutoff Valve 9838-018-003 1
21 | Heat Recirculation Duct, (From Exhaust to Burner 9973-032-001 2
* | Screw, 10B x 3/8" 9545-008-006 8

@ Part # 8533-099-001 11/16




Burner Housing Group Photos

Part # 8533-099-001 11/16 @



Rear View Photos

Description T-50X2-11 Reversing
1 Pulley, Driven 9908-047-002 2
w Tollerence Ring 9487-234-005 2
2 Washer-Flat, 1/2" 8641-581-026 2
3 Lock Washer, 1/2” 8641-582-016 2
4 Bolt, 1/2"-13 x 1" 1/4” 9545-017-009 2
5 Belt, Drive 9040-076-003 2
6 Air Flow Switch, Assembly 9801-098-001 2
7 Motor-Drive, 2Hp. 9376-319-001 2
8 Pulley-Motor, Drive 9453-169-012 2
* Screw-Set, 5/16"-18 x 1/2" 9545-028-013 4
9 Rod-Motor Mounting 9497-222-008 2
& Bushing, Motor Support 9053-074-002 4
10 | Collar-Shaft, w/Set Screw 9076-052-002 2
11 | Spring, Belt Tension 9534-319-002 2
12 | Chain, Spring Tension, 15 1/2" (27 Links) 9099-012-008 2
13 [ Hook, “S” Hook 9248-022-002 2
14 | Drive-VF, Inverter, 2Hp 230V 9375-032-011 2
ks Assembly, Impeller-Blower Motor (15-17) 9919-019-001 2
15 Plate Assembly, Impeller-Blower Motor 9982-388-002 2
& Nut, 5/16"-18 8640-400-003 8
* Impeller, w/Set Screws 9278-043-001 2
16 [ Motor, Blower 9376-311-005 2
17 [ Bolt-Motor Mounting, 5/16, 18 x 5/8” 9545-014-004 8
18 | Nut-1/4" x 20, Mounting Plate, Impeller Motor Assy. 8640-414-007 14

@ Part # 8533-099-001 11/16




Rear View Photos

7
15 \o 11 o

Part # 8533-099-001 11/16 @



Rear Panel & Cover Group

Key Description T-50 QTY
1 | Rear Guard Side Panel (Right) 9208-130-001 2
2 | Rear Guard Back Panel 9208-089-001 2
3 | Rear Guard Side Panel Lower Left 9074-370-001 2
4 | Label - Connection Electrical 8502-649-001 1
5 | Label Warning & Notice 8502-763-001 1
6 | Label - Instructions 8502-645-001 1
7 | Transition Assembly Outlet 9109-113-001 1
8 | Top Cover Dryer Panel 9074-320-001 1
* | Insulation Top Cover 9277-041-017 1
9 | Top Burner Housing Heat Shield Inlet 9550-188-001 1
10 | Door Control Box 9108-139-001 1
11 | Screws 10 AB x 3/8 9545-008-024 30

@ Part # 8533-099-001 11/16



Air Flow Switch Assembly

Key Description T-50X2-11 Reversing
* | Air Flow switch Assy 9801-098-001 2
1 | Bracket-Airflow switch 9029-200-001 2
2 | Shield-Switch 9550-169-003 2
3 | Switch-Micro 9539-461-009 2
4 | Nut-Twin, 4-40 8640-401-001 2
5 |[Screw-.625, 4-40 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 2
7 | Pin-Cotter, .09375x.75 9451-169-002 2
8 | Screw, 10Bx1/4 9545-008-001 8
* | Harness Assembly, Overtemp/Airflow 9627-861-001 1

Part # 8533-099-001 11/16 @



Bearing Housing Group

Key Description T-50X2-11 Reversing QTY
Bearing Housing Complete Assy (Includes bearings |9803-201-001 1
& Spacer)
1 | Housing, Bearing 9241-189-002 1
* | Bearing, Ball, Front 9036-159-001 1
* | Spacer, Bearing 9538-183-001 1
2 | Bearing, Ball, Rear 9036-159-003 1
3 | Screw-Wizlock, 1/2-13x3/4 9545-017-017 4
4 [Nut, 1/2-13 8640-417-002 4
5 |[Screw, 1/2-13x1 1/2 9545-017-018 2

@ Part # 8533-099-001 11/16



Tumbler Group

Key Description T-50X2-11 Reversing QTY
* [ Tumbler Assy Compleate W/Spider (GALV) 9848-154-001 1
1 | Tumbler Assy (Galvinized) 9848-148-001 1
* [ Tumbler Assy Compleate W/Spider (SS & Galv 9848-154-002 1

front)
1 | Tumbler Assy (Stainless Galvinized front) 9848-148-002 1
2 | Rod, Tumbler 9497-226-002 3
3 | Washer, Special 8641-590-002 3
4 | Shim 9552-013-000 AR
5 | Spider Assy 9568-017-001 1
6 | Nut, Wiz Lock 8640-417-005 3
7 | Spacer-Shaft 9538-188-001 1
8 | Tolerence Ring 9487-234-005 1
9 | Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1
* | Belt, Drive 9040-076-003 2
10 12

N

W
[y

{1 =E|[Hi=e
¢4
+11
7 8 9

Part # 8533-099-001 11/16 @



Control Assembly Group

Key Description
* | Control, Rear

T-50X2-11 Reversing
9857-223-002

* | Bracket, Terminal Block Power

9029-202-001

Screw, Phillips, 8AB x 1/2"

1 | Strip, Terminal Marker 9558-029-006
2 | Terminal-Block, Power, 4 Pole 9897-035-001
* | Screw, 10AB x 3/8" 9545-008-024
* [ Harness Assembly-Power Main Fork, Upper 9627-859-005
* | Harness Assembly-Power Main Fork, Lower 9627-859-006
3 | Wire Assembly-Ground, GRN/YEL, 7" 8220-137-002
* | Lock Washer, Ext tooth 8641-582-006
4 | Screw, 10-32 x 1" 9545-008-027
5 | Transformer, 120/208/240/60Hz.(In), 24/120VA (Out) 8711-013-001
6 | Screw, 10AB x 3/8” 9545-008-024
7 | Fuse Holder Assembly 9200-001-002
* | Fuse, 1.5Amp/250V-Fast Acting 8636-018-001
8 [ Relay, Motor, 30Amp 24VAC 5192-299-002
* | Screw, Phillips, 8AB x 1/2” 9545-045-012
9 [ Terminal Block Power 9897-026-002
*

9545-045-012

10 | Relay-Enable, 24Vac 50/60Hz

5192-285-004

* | Screw, Phillips, 8AB x 3/8"

9545-045-008

11 [ Relay-Reversing, 24Vac 50/60Hz

5192-285-004

* | Screw, Phillips, 8AB x 3/8”

9545-045-008

12 | Drive-Inverter, 230V,

9375-032-011

* | Screw-Mounting, 10B x 1/2”

9545-008-026

13 | Key-Pad, Display, Delta E-Drive

9150-044-001

14 | Resister-Dynamic Breaking, 2000hm

9483-004-002

* | Screw, 10AB x 3/8”

9545-008-024

* | Wire Assembly, Violet, 8”

8220-118-003

* [ Screw, #6-32 x 5/16”

9545-044-006

* | Nut, Hexkeps, #6-32

8640-411-003

15 [ Terminal Block, Power

9897-026-003

* | Screw, Phillips, 8AB x 1/2"

9545-045-012

* | Harness-Assembly, Low Voltage, Upper

9627-867-007

* | Harness-Assembly, Low Voltage, Lower

9627-867-008

16 | Ignition Module

9857-182-001

* [ Screw, 10AB x 3/4"

9545-008-018

17 | Wire Assembly, High Voltage

9631-403-009

NIARINIPR|I=RARINID]DR]IBR]IDININIOIN|IBAINIRAININIE]IBAINININIA|R,IRIR,RrRRRR =2

* [ Harness Extention (Internal)

9627-887-002

*

Harness Extention (External)

9627-885-002

Harness, Overtemp & Air flow switch

9627-861-001

Door-Control Box

9108-139-001

x| x| *

Screw, 10AB x 3/8”

9545-008-024

Wl |IN|—= =

@ Part # 8533-099-001 11/16




17
15
10
13
12
14

73

Part # 8533-099-001 11/16




Wiring Diagram for DN50x2 Reversing

UPPER
FLAME ' UPPER
g SENSOR yo o1y #6 BRN GAS VALVE
e — #6 YEL 3857-134-001
grT——" ] 8220-001-466
T’m 1 YEL 4.875"
g v 6 I 6 Y
@ SPARK E E
9857-223-002 s ELECTRODE —
r—-—————— - 7777 T T — " #5 Bk 6171
©
S
‘ L: UPPCEDRN_;%VS\LTTDN 8 ‘
| L 9857-182-001 a8 |
a iy
| i a8 |
o T 9576-207-008
| 5 88 (¥ \ UPPER
! \
\ 4 \
\ #5 BRN 58| UPPER
‘ #6 WHT \ UPPER DOOR SW
5 BLK
| 122k | [BHi-LMIT STAT #3 BLK o113 BLU
| 8220-095—050 BRN i m‘ ORG #3 BLK 68"
=T&
8220-095-049 ORG ' @l8 3 %7 §539-487-001
| P I — 43 BLU 74
| g o e
el o & T BK/R z N
| ;m Y 9897-035-001 /#1 BK/R - — K2 UPPERT
ZrmRoREs |0  fa 9558-028-006 /42 BK 4 VIO 3 VIO ! #3 Vo[ 1 |
| FERRSE B L 4 ORG 3 ORG ' #3 ORG GAS
iE © ol = 0 RELAY
SIE | 8 4 BLK S BLK | ° K1 |
| i i Pl @ 4 RED [1|1|#3 RED | #3 RED| ¢ | UPPER |
[ fri— N 4 WHT #3 WHT T 3 BLU 747 | RUN
I I =l | | &5 2 V/W {91#3 VIO /WHT \ 5 RELAY |
0 ‘ =M | | ~= #4 WT/0G SIS #3 WHT/ORG ‘ °
| P = || = F4 R/W SN#3 RED/WHT o
= & i | 3 BLK 6" |
L = & 8220-137-002 | S Wil g ‘
L —137-002% t "1 © |J4 UPPER
9 8220-095-052 | e N
‘ oloo S 'S 8220—095—051 | [ |
DI
IRR 240 4 BIK ‘ s V] K2 Lowew | UPPER
i : “mle s | 3 Wi/og o | oA | EMP
| ?$ 5 AL DN " 2 Ll g o RELAY ! SENSOR
2 ©
| B2 | upPER | |4 cou]P| 1 o= ‘ #3 R/ o | LoweR | g
| “* | DRIVE E 8220062038 Jﬂ ofe [ #3_BLUYWHT | RUN | T
REVERSE RED RELAY 3
RELAY 208-24QV \ o | 2
Nl #2 BK/RD ‘ UPPER BLOWER | = |o ‘ by
N 1] 3 3
I #2 8r/8Y ‘ 9376-311-006 | 3 ;LK 11" g | >
| | 3WHT
— J4 LOWER o
| RD 8220—063-002| ‘ E— ‘ B
| YE 8220—082-002 | |
I nlincling | s ©© O m | Iy
N %
\ B 9 R 22 ‘ 208-240V o SeoO
| 49> m ‘
| ELIQ < BRR | UPPER DRIVE [y DR e
%t‘r‘n “‘é’ 5 MOTOR ‘ se 0 = ‘
| b4 o oooe | 9376-319-001 =l SNNg D
T |E 3 GRYSML 2% | B 11RO Sl
NE 0 O | E g = Z o
! B M 'gvm 8220-064-063 ‘ | oom O SGloB |
| ] 01 upper == R N
| O | s220-0571039 yig (FHER: RC T ‘ ‘ 3 p °p |
© :D 11| 3 N
| 8220-118-003 V| “{‘]“’msumm‘ é | GALSO\/\V&LRVE [ % . 2 GRY
| vl B & | 9857—-134-001 | g o| oL gRN
sz20-118-003 V| 1y #7 BRN b ! 5|2
< o
| E o2 #7 v | | 2 = g
| B g I 02, e | x lef |
| B 3 2 | FYEX#T YE 8 -
B 3l [k \ LOWER @
\ i = = 2
8 LN FLAME s
\ S| B |, o SENSOR & 2 ok
3
| BLK—7 ! S |z
§ \O z<
= #4 V/W #4 V/W = LOWER 8 o |
| te | [ToweR & #3 BLU/WHT 79 8 |o
| 3 #2W/0 FAW/0 | SPARK LOWER N 4
AN [ 2 W 14 W ELECTRODE <
\ e e oo \ DOOR SW. o0/
[1] N < Bl T GNAE == | #5 BK 61" #3 BLK ——#3 BLU/WHT
‘ = E]EE_Z 2 [PpiEl 8220-063-002 |2 |R S BLK
| <i=pll; o B b E} 9539—487-001
~ NS 8220-062—-038 <
e 5 e 2l LOWER
& &) =
#5 BLK
| 3 | oe-14 A \ TEMP
| #7 WHT .
IR \ SENSOR
N
&
\ Z [ o #5 BLK S ‘ 9539-461-009
5 > o[~|3 #5 BRN | #5 BRN 58"
| & 2 BEL 6220-095-041 K LOWER
o 3 S 8220-095-040 HI—LIMIT STAT
I (; #7 WT % ! @IBRN-15 _ORG-14
\ H Z#ZRD i o) 1))
| RB 3 co < 7 BN 1 P —
[ oY 2 g%% <;E}[ 7 ;lET ‘g é@u o
C 2 | Z JR—
Z
R o 5o N © L YEL e T S e W e No
| [T9375-032-014 gg% wHtZ BK N T NoOO A WN = -
Mi6 33 o WHT 208-240V o on o | B
| 1 23 BK=7 o ORG oRN ) LOWER BLOWER ceoeoeo O
B1 | BRN I 1 MOTOR DDD DD DD O
| LOWER DRIVE iy vio 8220-064—064 865503800 T—Vio 9376-311-005 NRR R NN N —
‘ENAELE RELAY $ B2 T1 T2 T3 RED - I RED TEVIYYY ™
;s #7 RED IIZI]E 158200001 —qg7| [o e R e e e} <
| P CEEG 8636-018-001 | wur 2323386 | >
; WHT [ 208-240V LLLLLLd 4
| "oz T wHT | LOWER DRIVE 8888888 W
GN/YE\ MOTOR EI=2NNGD N
L 77777777777777777777777777777 9376-319-001 <
M
J

9506—-796-00

1B WIRING DIAGRAM

DNSOX2NC—-11EB_R
IMPORTANT: RETAIN THIS ELECTRICAL DIAGRAM FOR SERVICE.

¥00-+00-10G6

Part # 8533-099-001 11/16



ing

Schematic for DN50x2 Revers

300410313
T MYVdS ¥3IMOT

*r—

YOSN3S
JAVIS ¥IMOT

3A

d ‘N34 100—96L—9056

"AJIAY3S ¥0d JILVINIHOS TVIIYLO313 SIHL NIVL3Y LNV.LYOdNI
ZH 09 ‘3SYHd | ‘A0¥Z—80¢

YITOYINOD
NOILINOI

JOLSIS3Y ONIMvdg
1IVM—-00L WHO—00¢

3004L03713
MYVdS ¥3ddn
*

YOSN3S
JNVI4 ¥3ddNn

NOHLVHVIA

3A

3A
os]
z

YITOHINOD

NOILINOI

sz

L_ ™y

iring

JOLSIS3Y ONIMYYE
11IVM—00L WHO-00¢

W

NOHLVIVI

JAMA 4N ¥3ddn

TAM 20| |(woa
478311 —ONZX0OSNQ OILVNIHOS 3 y
e 1x,>mde
ROvZ
THM
("¢ 3LON 33S)
; -
3sn4 WONAININGD LNIT-TH
Vo'l HOLIMS ™ 8OLOW YIMOT  MS dIY Y3IMo1 €ERY
Y3IMO1E HIMOT Y3IMO1 —
4 S~ o | ng
OIA ay 8 A9 Ng Ng
4
ouf TN K | AOYZT—802
A Sy S —
3NN HIMOT o\ Are , @
94 HM ° 90/1M x
4 \__/1100 Aviay |
S S 3SY3ATY
< 19YINOD 3ANT ¥IMOT [
z8 T AV13Y 318VN3 ,
< zy o o o— 4
g N m>,wmo HIMOT I m/ay [ m/nga \S 400G 8 o (@
Woa o] 1100 AVI3Y , ¥IMO QS R[AE
9N e T sile HOLOW ¥3MOT YOSNIS ! B2
o |C
ey 1V3H ¥3IMO1 [*LNoYI0 ONILYAH ¥04 SINIWININOIY ANV NOILYYIO
) =
T 7 40 NOILdI¥OS3A ¥04 VNNV SHINMO OL ¥343y ¥
pel ms 89 7 SI ¥OLOW N3HM S3S010 “O'N IUF,EWDMWG&M&MWZM@ e m
= - <
z1 1 3A/N9 100 AVIIY 318YNI | *310A0 3HL 40 AN3 3HL
19rg/5a AT ¥IMOT 1¥_NMOQ 1000 OILVWOLNY NV, Si 3¥3HL ‘Q3HSNd
TS — , S| NOLING 18VIS 3HL ONV ‘G303 T3S S| 104D
dd/ X8 T | V¥ ‘035070 3dV SY00Q 3HL NIHM SLUVLS ¥3ANA 2
INYA SA HIMOT = YOSN3S "03S070 S ¥00a N3HM 03SOT0 SIHOLIMS
IVONAI¥INIO 1V3H d3ddn , 'O'N ¥V SIHOLIMS ¥00Qa *
HOLIMS ™ ¥OLON |
¥3IMO18 d3ddn o%o , ‘S3I0N
+— o o . o/o|0|oﬂo|o|‘
A ay %8 A9 N ,
WIS MS ¥V |
EETRELY) 43ddn
¥3ddn ,
(‘¢ 310N 338) y qy VA¥C , oo |
Iy i 09 g %0 | AOYZ—80Z 2 SRIEE
EIENEN | = D@
3sn4 JANA ¥3ddN | =S
: ‘ Ly e o o— 4
VeI 1HM A v ad | na \S 000 g
1100 AV13Y VeI
2 ,
YOLOW ¥3ddn|3 |
QY [LOVINOD AVI3Y "
= 3S43A3Y b 0O AVI3Y I18VN3 e ]
INYA ¥3ddn 3IN¥Q ¥3ddn , [ a3/
Sy IHM e M _ [ i n1g/>18
J [\ / a3y
S 3 qu/38 g
< 1JVINOD na/3g m 2 [
T AV134 378YN3 3A/ND S °R
N INYA ¥3ddn WV N .DK >
2A€ AR
(30} ©
[ ]
N 1 L1
(21 “17) Aove—80¢

75/

nig
Part # 8533-099-001 11/16




Notes

@ Part # 8533-099-001 11/16



Section 8:
50Hz.




Rear View Photos

Key Description

*

Spacer, Tumbler pulley

T-50X2-39 Reversing

9538-047-002

QTY

1

Pulley, Driven

9908-047-002

*

Tollerence Ring

9487-234-005

Washer-Flat, 1/2”

8641-581-026

Lock Washer, 1/2"

8641-582-016

Bolt, 1/2"-13 x 1" 1/4"

9545-017-009

Belt, Drive

9040-076-003

Air Flow Switch, Assembly

9801-098-002

Motor-Drive, 2Hp.

9376-319-001

¥|O|IN|[OO|L|RAR]|WIN

Pulley-Motor, Drive

9453-169-012

Screw-Set, 5/16"-18 x 1/2"

9545-028-013

Rod-Motor Mounting

9497-222-008

* | ©

Bushing, Motor Support

9053-074-002

—
o

Collar-Shaft, w/Set Screw

9076-052-002

[uy
[a—y

Spring, Belt Tension

9534-319-002

[y
N

Chain, Spring Tension, 15 1/2" (27 Links)

9099-012-008

—
w

Hook, “S"” Hook

9248-022-002

o
N

Drive-VF, Inverter, 2Hp 230V

9375-032-011

*

Assembly, Impeller-Blower Motor (15-17)

9919-019-002

—
(O]

Plate Assembly, Impeller-Blower Motor

9982-388-002

*

Nut, 5/16™-18

8640-400-003

Impeller, w/Set Screws

9278-043-001

16

Motor, Blower, 50HZ.

9376-311-004

17

Bolt-Motor Mounting, 5/16, 18 x 5/8"

9545-014-004

O ININIOINININININININIAINIAININININININININININ

18

Nut-1/4" x 20, Mounting Plate, Impeller Motor Assy.

8640-414-007

—_
AN

@ Part # 8533-099-001 11/16




Rear View Photos

Part # 8533-099-001 11/16 @



Electrical Components

x2 X
SE 105 T 3907754657

219

EN 61558 [H1

SO0 Mz

0.075 kVA,

0612

20T0TTSQ21215
CLASSICLASE/CLAS:
nz

ULICSA
S0/B0 Hz
D075 kA

Hi

T-50X2-39 Reversing
1 | Transformer, 200/230-24 VAC, 50/60HZ 8711-004-004 1
* | Strip-Marker, Terminal 9558-029-004 1

Key Description T-50X2-39Reversing QTY
1 | Control Assembly, Gas Valve 9857-132-004 2
2 | Kit-Honeywell VR86, Valve Flange assy 9732-162-001 4
* | Orifice, Main Burner, #30 9425-069-002 4

@ Part # 8533-099-001 11/16



Air Flow Switch Assembly

Key Description T-50X2-39 Reversing QTY
* | Air Flow switch Assy 9801-098-002 2
1 | Bracket-Airflow switch 9029-200-002 2
2 | Shield-Switch 9550-169-003 2
3 | Switch-Micro 9539-461-009 2
4 | Nut-Twin, 4-40 8640-401-001 2
5 |[Screw-.625, 4-40 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 2
7 | Pin-Cotter, .09375x.75 9451-169-002 2
8 | Screw, 10Bx1/4 9545-008-001 8
* | Harness Assembly, Overtemp/Airflow 9627-861-001 1

Part # 8533-099-001 11/16 @



Wiring Diagram for DN50x2 Reversing 50Hz.

UPPER
FLAME #6 BN #6 BN UPPER
;E“%R 46 BLK #6 YE GAS VALVE
b o BK=7 9857-132-004
é UPPER T
SPARK
9857-223-004 s ELECTRODE
e = T T |
£ #6 RED
| g [ e )|
| ‘g 9857-182-001 a8
75
| Z’; @ Ej W vi Tﬁ 28
\ g S
| H] L PESZ R
RHE™Z |©
\ UPPER
| #6 WHT | UPPER OOR SW
5 BLK
\ o | (Bi-um sTAT #3 BLK _ #3 BLU
| §220-095-050 BRN 8 ORG 3 BLK 68
8220—095-049 ORG ‘G,M g % 95. :ooq
‘ . ez #3 BLU 74
[ S |2 I I
| |z3kkik 4 VIO 3 VIO r #3 VIO K2 ypper |
BEPReE & M } o SER
| 8T B 4 ORG {m 3 ORG #3 ORG[ § e
g o 4 BLK [OR3#3 BLK [ ol Ki e |
| i 2 © 4 RED [1[1|#3 RED | #3 RED| O | UPPER |
[ i 4 WHT |Q#3 WHT T 3 BLU 747 | RUN
| E] i W 4 V/W_[Y71#3 VIO /WHT | P RELAY |
[ {4 lore | I | |- \ F4 WT/0G |99#3 WHT/ORG | s ‘
| B Lk} =L | |2 B =4 oue F4_R/W SN#3 RED/WHT pS
= ESl I 0 #2_ON/YE | 3 BLK 6" |
R ke o GN/YE X > Wil ©
— 8220—-137-002= - O
il === | R
! EE ¥ o J#4 BLK | | A — K2 ower | UPPER
| |bS 5 200vQ| | CxlS SN o GAS TEMP
| BR b7 3|2 (2 LL ; £3 WI/0G o (o9 ReCaY }SENSOR
= o[+ o ©
| GE E coud)l1E 3 IRELS o] RN | ¢
3 N |
| £220-062-038 \ g~ RN Iy
= | 230V \ \ g
‘ ! #2 BK/RD UPPER BLOWER = o L
= —— > BR/BU MOTOR \ . lo \ 3
\ # \ 3
9376-311-004 3 BLK| 11
#2 GN/YE | o} |
| 2 8K/RD | #3 [WHT o
\ RD | [8220-063-002 #72 BK/BU ‘ [~ JJ4 LOWER ‘
YE | [8220-082-002
\ g BRE U0 8 | % - } e geQm }
Ny
\ Bl I$ 2 |2 |o i 4 RO |7 ‘ 208-240V | R g&o |
= 3 3 @ X UPPER DRIVE [ 'Y Z o
\ oo [ | 78 12 |3 172 <l MOTOR ~r e
[ NS Dooe £1 15192299002 D‘ 9376-319-001 L 29 g A ‘
o |=|2 ocM L1 L2 = B gy o & Vi
T |Z @GR 5 RD ‘ : 88F =z 2|5
\ N p & \ 1k 280 2 | ot
‘ f‘ﬂ o - = VIO 8220-064-063 ‘ LOWER E E 2 g o E
O | 8220-057L038] Mig. e RC o | m mlo |l |
| > 0375 032-011 A2 | GAS VALVE 8 L=
[ 8220-118-003 V| “{%EMH“M‘ | 9857-132-004 ‘ T o L bRy
A s o G
| ez20-118-003 VI 21 #7 N[ #7 BN | 4 — | o—BRN
| #7 YE| ‘ 8 2| o
K m| o |
= | | 8 3
} - | e [ _
T
B
| | LOWER = L 2
FLAME 3
} | e SENSOR 8 & |olo
gK i % ! 20
g T 12K
| of #4 v/W #4 V/W ‘ L OWER 8 #3 BLU/WHT 79" 8 ol
[ S #4 W/0 #4 W/0 | SPARK LOWER o [
P [T #4 WT ELECTRODE >
el | ek #1_BK/RD | DOOR SW
‘ "’] > LCEPR #1_BK/BU T
| E]fv S BELES M | #5 BK 61" #3 BLK ——1#3 BLU/WH
S| E‘D = @ Zo 8220-063-002 LOWER 3 BLK
‘ it be m‘ OVER-TEMP 9539-487-001
R 8220-062-038 5| Gry 15" STAT gik
s di " {o_oen wr-11|L112 2 L‘
[ [ ; © 35 Bk ‘ gslrsdﬁ/uéhuoe LOWER
Y| oo
‘ EbaTa AR SW TEMP
| & \ SENSOR
N
B
T | wrem
‘ = {078-018 EE = xw% zg :;‘; L#5 ERN“;:"W oo
| v RR 2 'giL 8220-095-041 { LOWER
=4 0 (@ - 8220-095-040 AHI-LIMIT STAT
} 2 t]cmcg 7 Wt — E (Bl SoRc-14
DCM L1L2 =
Elm; ! ORG-14 | (9]
O} Iy |
\ [ R e 5o <HZBN 2 Az e —
| < qeiys R MR = i mun iL o
Mi4vr orve RC o iU © SE WSS W S W N =
| ITg373-03z-on B gL BK N | Noo &~ uN = -
[aathdan 38 i 230v B B
| kG g8 BK—7 3 LOWER BLOWER | T
R4 81 vsoooooo OO
| 1 MOTOR S3883a&
| LOWER DRIVE 0 vio 8220-064—064 86530390007 VIO T 9376-311-004 SRR —
ENABLE RELAY B2 T1 12 T3 RED |_RED TA \‘4 \‘4 \‘4 \‘4 \‘4 \‘4 0
| 2l AL T ‘ EEEE R <
o =301~
| E& g 208-240V Tirivee 1>
WH’ -
| = T whT { LOWER DRIVE 8888888 W
L jGNﬂE\ MOTOR OI=2RNN G W<
9376-319-001
***************************** ~m
U
9506—805—-001PR  WIRING DIAGRAM  DNSOX2NC—-39_B_R -

IMPORTANT: RETAIN THIS ELECTRICAL DIAGRAM FOR SERVICE.

¥00—-¥00-10S6

Part # 8533-099-001 11/16



ing 50Hz.

Schematic for DN50x2 Revers

iring

W

300310313
NIVAS d3IMOT

'4OIAY3S ¥O04d JILVINIHOS TTVIIMLI3T3 SIHL NIVLIY INVLIJOdNI

g ZH 0G ‘ISVHd | ‘A0¢C
YOSN3S - -~ e
IAVIS ¥IMOT mﬂ_ \/mm FOO|mom|©Omm THM [zx HINOD
ETN _|I%I 1 478 68—0ONZXOGNQ OILVANIHOS z n
1% ADOZ ]
¢ A
_ _ THM ose
aN9/ZA (‘e 3LON 33S)
IS ! w IVONSININID n_zm:m%w :z_.h_ﬁ_m mw__
o | 350 HOLRS SOLOA ¥IMOT  MS MY Tyamol ™ '
o | ¥IMOTE JIMOT ¥3IMO1 — - I
z L HL oy Y S~o—e oﬂo | I | SE Mw__ n1g
- R ay v A9 Ng Ng 20 | F»><\.__m_/‘_m_m<o |
YITIONINOD .
NOILINOI ¥3MO] oy A2 _ N__u>>9 b _ 2
LHM oo AvEy 0/ |
ESVENEN] AT
< \jms_mo ¥IMOT _ _
HOLSIS3IH  ONIMYYE s T| Av134318VN3 2 —o I o
LIYM—001 WHO—00Z — 418 8| NHJ ¥3MO wwe \ ) w/ay _ /N8 >a |
100 AVI3Y | A3 NNy | Mgl X RRR
NOHLYYYW HOLON ¥3MOT | ¥ImO | 2 2e|=
YOSN3S S|
LV3IH ¥3moT _ _‘._._Dom_o ONILYIH ¥04 SINIANIYINDIM ANV NOLLYYIJO .
| | 40 NOILJIHOS3A ¥O3 ANV S¥INMO OL ¥4I v
: | Si 4OLON N3HM S350T0 “0'N-HOLMS anaiNGD ¢ [
= = <
vz LY INe o R e YITI0YLINOD | F10AD IHL 40 NI IHL
a ng/Mg 1v_NMOQ 100D JILVNOLNV NV SI 3¥3HL "a3HSNd
il 1 — JINOYLOT3T | SI NOLLNG 1¥VLIS 3HL ONV ‘03103 T3S SI I10AD
3004103713 Qd/ 8 T |V ‘03S01D 3uv S¥OOQ IHL NIHM SL¥VIS ¥3A¥Q T
MUvdS ¥3ddn JNNA AN ¥IMOT = HOSN3S "03S010 S| ¥00A NIHM G3SOTO SIHOLIMS
— WONAIMINID 1V3H ¥3ddn | “0'N 38V SIHOLIMS ¥00d ‘L
HOLIMS JOLOW | |
¥3IMO18 H3ddn o%o | | ‘S3LON
YOSN3S ..|o_>/o & . S~o | oy
INV1S ¥3ddN 2 s s N ! S svo | T I
dNILYFA0  ¥3ddn _ ¥3ddn _ L
d3ddn | | T8 H w__
(¢ 310N 335) oy YA | | o | @ |@
120 @D
LHM 7109 AVI3Y 940 | _ _ NOST, 2R RmIc
AR | R R
INNA ¥3ddN | 0 | = o |c
= TSR ay ag I na N e
| |
v e
HOLOW ¥3ddn|3 _ _
HITIONINOD 45— Liovinoo aviaw | |
L
NOILINOI ¥3ddN o m ESENEN] b 100 AV13Y 318VN3 _ ! g g
3ANA ¥3ddNn IANG ¥3ddN | | / a3d/518
G THM @ ™ L _1 _ \ \ \ :._m_H m_u._m
S £ a3/8 [YAE ma
= 1OVINOD Py ng/xa na/>a unu . 2 o
YOLISISTY ONIMvYg W o AT 3 JIvI 3A/ND . WIS a R
11IVM—001 WHO—00¢ °© = ®\ | /o 4 2
A Y 2> 2\ 2| /°
NOHLVYVIN 2 © ®
[ ]
aNg N 21 11
. % avE (N “17) ADSCT
21
A QLR
It TeSNg

3AIMA 4A d3ddn

n1g

53

Part # 8533-099-001 11/16




Notes

@ Part # 8533-099-001 11/16



